Over Car Bonnet Storage Assembly Guide
SMS-05-V41-WM

TABLE OF CONTENTS:

PAGE 1 | COVER, TOOLS REQ'D
PAGE 2 [ SPECIFICATIONS

PARTS LIST

PAGE 3 | PARTS LIST (CONTINUED)
PAGE 4 | HARDWARE PROVIDED
EXPLODED VIEW

PAGES5 [ ASSEMBLY INSTRUCTIONS
BOTTOM PANEL SUB-
ASSEMBLY

PAGE6 [ ASSEMBLY INSTRUCTIONS
MOUNT WALL BRACKETS
ATTACH SIDE PANELS
PAGE 7 | MOUNT BOTTOM PANEL
PAGE 8 | SLIDE IN DOORS

BOLT IN TOP PANEL

TOOLS REQUIRED:

3/8"
(10mm] MEASURING TAPE LEVEL

BATTERY DRILL

7/16”

[11mm] HAMMER DRILL WITH

@ 5/16” BIT
OPEN END WRENCH HAMMER [8 mm] 57

= STORE

NN MORE

~ STORE PAGE 1 of 9

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com

o\



DEPTH

3 - 36" DEPTH

HEIGHT

3-36" HIGH
4 - 48" HIGH

LOCKER TYPE

WALL MOUNT

UNIT

WM|8|3|3

WIDTH

8" WIDE

PARTS LIST

XX00000

IXXAAO000000
400040004040
VOO0

DOOOOOO0

ooooo ‘o

1/

9

SOt o
et
0t e
AOOOOOOONOAAAAANNE
OO
AOOOOOOOONAOAAOAANNE
0ttt e
RN XKXXXNN XXX
e e o

SO0 00000000000 0000¢ 4,
UUOOU0O00000000000S

$0.0000000000040¢ 4y
ooooooooooooo%%%%%%o. shi

ooo%%%%%%%%% shi
DO XA
0000000 4y
ooooooooo%oo\i
OO0

)/
00 1/}

¢ 0000000000040

OO0

000044 4y

JUUUU

00/ /5

f/
sii

A
RN
AN
AN
AN
ROOON
AN
AN
BAANA

AN
BN
RRXXXXXXXXNNNNN
BN
BOOOOANAAAAAAANANA
BOOOOOOAAAAAAIAAAA
KX XXX
B XXX
Attt
BN
OO
Attty
RO
OOOOOONNNNNNNIAAANAE
RN
Attt
88,
88,
ROOOSAAOAAAAAAAAAS
e
BOOOOOOAOAOOAAAANNANS
e
8,
Attt
8,
e
e
e
e
ettt
8,
Rttt
At o
e o

\o

oooo%o

AN
AN

KAO000

OO0

00/ 1
Y/ 1o

VOO0

VOOOOOXXA

JOULUUA

0009/

AOOOOE

1/
AN

TOP AND BOTTOM

X2

PAGE 2 of 9

€
o
Q
)
o
e
8
[}
o
o
o
1S
o
1
o
8
[
©
[%2]
Q
@©
(2]
~
©
©
~
©
o0
i
To)
Ty)
00
I
o
O
)
A
el
n
[
o
o
=
o
o
e
pe;
n




PARTS LIST CONTINUED :

SIDE : LEFT AND RIGHT

DOOR : LEFT AND RIGHT

FLOOR STIFFENER CHANNEL :

MOUNTING BRACKET: LEFT AND RIGHT

x4

HARDWARE KIT:

x1

PAGE 3 of 9

r__

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com

7



HARDWARE PROVIDED: KT048

HARDWARE LIST:

-

KT048
X 1

AG

x 20

AT

=

1/4” FLAT WASHER

(
(K) 1/4"-20 FLANGE NUT
(AG)  1/47-20 x 3/4" SQUARE NECK CARRIAGE BOLT
( ’ B) 1/47-20 x 2-1/2” SQUARE NECK CARRIAGE BOLT
1 Q ) (AT)  1/47-20 x 3/4” Hex Bolt
-~ i / (AV)  1/4"-20 Bridge Nut
x 24 x12
x12 x18

VA

PAGE 4 of 9

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



SO
1 o4
SO

X [s2]
X —
SOX S
YOXX ®
IIII!I
XX XXX
X XX
N\ XX XX
) ¢ AXX
e 4 XXX

62.41"

[—— 32.61”

H

288'—» ¢—— 2975 —P>

OVERLAP 2 WIRES

PAGE 5 of 9

f__

7

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com



PAGE 6 of 9

IS
o
Q
g
—
9]
L
n
4]
A
o)
£
o
b
9]
S
wn
©
%]
Q
@©
1)
™~
©
©
~
©
0
~
1o}
o
00
I
o
9
g
A
o)
)
n
[J]
—
o)
=
o
A
9]
bS]
n




PAGE 7 of 9

ol

>

Q
\V

.L-ll

3 —

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com

N o v\



PAGE 8 of 9

.4.....‘.
SRR EREIN 2T I T T 77777 Ty Y7y 77
S Y/, -
.~.-\-0\\‘ '

— ‘\ IR R R R R R R R R RNy

Y/ — —

S/ —— —_—

> ‘\ T TASSSN NSNS SN S S S S NN
’\ C T TA SN SN SN S S SN S NN Es

¥//4 =

N 2224
F N

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com

[
Y T i s
A
I
R

N\



1. Mark-up the wall for mounting.

2. Pre-drill for fasteners.

|

i

i

U

; 96.00” 0.D. »

F ¥

| |

13317 ! ;

1 .
J;x &
" ]
[ 94.56" :
*eg Mounting Holes ———>k

* ! Center to Center !
1331 1 !
b e
e *
450" o «

| i !
16547 ! '

! !

R 2NNt '
& x

! !

; 1

MIN. 49.00"
For 48.00” Locker

42.00" to 48.00”
Typ.

Positioning

10

I

I

N

/

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com

PAGE 9 of 9





